
No Part name Chinese name Specification Q'ty Material price

1 hex bolt 六角法兰面螺栓 M8*20 1 0.25

2 flat washer 平垫 Φ8×Φ22×2 2

3 outer flange 上压板 1 2.28

4 inner flange 下压板 1 2.28

5 screw 十字盘头螺钉 M4*8 3

6 bearing cover 轴承压盖 1

7 screw 十字盘头螺钉 M4*8 1

8 plactic wrench blade guard 刀罩塑料扳手 1

9 blade guard 刀罩（金色） 1 5.77

10 spring of blade guard 刀罩拉簧 1

11 spindle 88003输出轴 1 3.42

12 key 半圆键 4×Φ13 1

13 ball bearing 深沟球轴承 6203-2RS/SYBS 1 4.27

14 gear 88003大齿轮 1 7.50

15 shaft colar 轴用挡圈 Φ17 1

16 screw 十字沉头螺钉 M5×14 4

17 front cover 9寸前盖 1 3.40

18 bearing 深沟球轴承 608-2Z/SYBS 1 2.10

19 screw 十字盘头螺钉 M5×40 2

20 screw 螺钉 M5×8 1

21 gear housing 头壳 1 19.60

22 shaft lock 轴锁 6201-2RZ/BAW 1 1.14

23 bearing 轴承 6201-2RZ/BAW 1 3.56

24 rotor 转子 1 57.40

25 ball bearing 轴承 6200-2RZ/BAW 1 3.42

26 screw 十字沉头螺钉 M5×30 2

27 washer 限位橡胶垫 Φ5 4

28 screw 小半圆方径螺钉 M6×20 1

29 rubble sleeve 轴承套 1

30 screw 螺钉 M8×20 1

31 hex nut 六角螺栓 M8×95 1 1.28

32 right handle 右手柄 1 4.63

33 switch 开关 1 2.85

34 cord clamp 橡胶柱 1

35 screw 十字盘头开槽自攻螺钉 ST4*14 2

36 left handle 左手柄 1 4.63

37 screw 十字盘头螺钉 ST4×16 5

38 plastic lock wrench 底板塑料锁紧扳手 1 1.70

39 screw 十字盘头螺钉 M5*10 1

40 nut 螺母 M5 2

41 screw 螺钉 M5*35 2

42 screw 螺钉 M5*75 2

43 flat washer 垫片 φ5 2

                                      Spare part list for CS2100



44 wind shield 导风圈 1 1.14

45 stator 定子 1 46.00

46 screw 螺钉 M4*8 1

47 housing 机壳 1 13.20

49 brush holder 刷握 2 3.20

50 carbon brush 碳刷 2 4.00

50 screw 螺钉 M5×8 2

51 brush holder cap 刷握盖 2 0.35

52 cord 电缆线 1 12.60

53 cord sleeve 电缆护套 1

54 nut 螺母 M6 2

55 flat washer 平垫圈  φ6×φ12×0.8 2

56 screw 螺钉 M6×14 2

57 baseplate set 底板 1 16.00

58 hex nut 内六角螺母 M6 1

59 flat washer 平垫圈 Φ8×Φ16×1 1

60 baseplate pin 底板销 1

61 spanner 套筒扳手 1


